
u l l e t i n

Ohio Water Environment Association 

u ckeye
 

Volume 92:3 | Issue 3 2019

B

www.ohiowea.org 

READ ABOUT  
BEAVERCREEK WRRF   

pg. 28-32

WEA
OHIO WATER ENVIRONMENT ASSOCIATION
EDUCATION. PRESERVATION. DEDICATED TO YOUR WATER ENVIRONMENT.



2  Buckeye Bulletin  - Issue 3 | 2019



www.ohiowea.org 3

A
ll tradem

arks ow
ned by Lakeside Equipm

ent C
orporation. ©

 2019 Lakeside Equipm
ent C

orporation.

Screw Pumps

Open Screw Pumps
Enclosed Screw Pumps

LOOKING FOR A SCREW PUMP UPGRADE? LAKESIDE REPLACES 
ALL BRANDS AND TYPES

Lakeside’s screw pumps offer the ideal and cost-effective “drop in” replacements for less reliable designs. 
Improve pumping performance and reduce maintenance costs with our superior dual upper bearing design and 
[...]
(513) 907-3793

Kelli Jamison
(614) 601-0051

Teresa Schmidt
(513) 889-4746

Marty Davidson
(513) 609-1855



10  Buckeye Bulletin  - Issue 3 | 2019

TITANIUM

PLATINUM

BRONZE

GOLD

THANK YOU 2019 SPONSORS

COPPER

PLEASE THANK AND SUPPORT THE 2019 OWEA SPONSORS

SILVER

GOLD CONTINUED



www.ohiowea.org 11

INTERESTED IN BECOMING AN OWEA SPONSOR? 
SIGN UP AT WWW.OHIOWEA.ORG OR CONTACT OWEA AT 614.488.5800, INFO@OHIOWEA.ORG



now joined with Umbaugh 

BRONZE

NICKELCOPPER

SILVER

GOLD CONTINUED



12  Buckeye Bulletin  - Issue 3 | 2019

CONNECT
 WITH 
OWEA

OHIO WATER ENVIRONMENT ASSOCIATION

OHIO_WEA

OHIO WATER ENVIRONMENT ASSOCIATION

2019 OWEA Gold Sponsor

After 37 years in business, many in the industry 
recognize Alloway as an environmental 

laboratory offering a wide-variety of testing 
services for drinking water, wastewater, solid 

and hazardous waste. But did you know, 

• Veteran-Owned Small Business
• Provider of Laboratory Training and Development
• Exclusive US Distributor for Surcis Respirometers
• Manufacturer & Distributor for EnviroGo Trailers

• Provider of Industrial Laboratory Staffing 
• Environmental Conservation Advocate and          

Water Industry Supporter

WWW.ALLOWAY.COM
800-436-1243

support@alloway.com

Alloway is more than an environmental laboratory...



www.ohiowea.org 13

OHIO WATER ENVIRONMENT ASSOCIATION

OHIO_WEA

OHIO WATER ENVIRONMENT ASSOCIATION

SAVE THE DATE

Technical Conference & Expo

June 22nd-25th, 2020

Holiday Inn Independence, OH

Call for Abstracts Opening this Fall!

Exhibitor Registration Opens February 2020
Attendee Registration Opens March 2020

WEA 2020



14  Buckeye Bulletin  - Issue 3 | 2019

2019 Award Winners
2019 Technical Conference Wrap Up

The F.D. Dean Stewart Award is 
presented to an individual for his/her 
efforts in plant operations, maintenance, 
and especially for his/her keeping of 
records and reports of operations.

Tracy is a true professional and 
excelled at managing Canton’s 
Water Reclamation Facility (from 
which he just retired).  His leadership 
resulted in Canton’s WRF receiving 
multiple National Association of Clean 
Water Agencies peak performance 
awards. His detailed and complete 
documentation procedures have aided 
in everything from annual budgeting to 

Tracy Mills 
City of Canton/ Retired

F.D. DEAN STEWART AWARD

providing crucial data for design projects to zeroing in on operational 
problems. 

He spearheaded the current WRF improvement project, that will 
result in the Canton WRF being the largest Kubota membrane facility 
in North America, at a flow rate of 39 MGD.  

Tracy was a leader in our industry (and 5S member). He was on the 
executive committee in both the NW and NE sections, was a past 
president of OTCO Board of Trustees, served on many committees 
and was recognized by winning many awards including the F.H. 
Waring, J.W. Ellms, and WEF Hatfield awards.  His organizational 
skills lead to Canton awarding him the Mayor’s Cabinet’s Choice 
Award.  

The J.W. Ellms Award is presented to 
an individual who is in an administrative 
or supervisory position, stressing 
participation in conference activities, civic 
affairs, and leadership.

Paul is a Class IV Operator and 
Director of Water Reclamation for 
the City of Solon.  He has supported 
and helped develop the NE Ohio 
Young Professionals Group into a 
very successful group. Paul attends 
most YP events and has a contagious 
personality that encourages YPs and 
college students to become involved 
in OWEA and the wastewater industry.

Paul was instrumental in establishing 

Paul Solanics 
City of Solon

J.W. ELLMS AWARD

Cleveland State University’s Environmental Professionals Internship 
Program and hiring the CSU interns at Solon’s WRF.  Paul has 
developed a partnership with CSU’s Student Environmental 
Movement Group. Members have attended NESOWEA YP events, 
hosted beach cleanups, and held resume review events. He launched 
a Student Design Competition, modeled after the WEF competition, 
to promote “real world” design experience for environmental 
engineering students.

Paul is a past president and active member of NESOWEA and is 
always willing to share his time and ideas to improve the perception 
of our industry.  He is a 5S member, winner of OWEA PWO Award, 
WEF Hatfield Award, and Larry Moon Award.

The F.H. Waring Award is presented 
to an individual who has demonstrated 
a significant contribution to the field 
of industrial waste treatment through 
administration, operation, research, 
development, or treatment.

Kristi is a Class IV certified operator 
and is the superintendent at the City 
of Wadsworth Regional WWTP. She 
also has her Pesticides License and 
is certified in confined space entry. 
Previously, she was the Assistant 
Superintendent at the city of Defiance 
Water Pollution Control Center. While 

Kristi Babcock 
City of Wadsworth

F.H. WARING AWARD

at both Defiance and Wadsworth, Kristi has been responsible for the 
Industrial Pretreatment Program. In addition to the routine, Kristi 
takes additional effort to identify any health and safety concerns 
with pollutants discharged to the collection system that may impact 
the crews that maintain the system. She meets with new industries 
to communicate pretreatment requirements and to assess potential 
impacts on the water pollution control center from the proposed 
discharge. Kristi’s skill set, knowledge, and attitude allow the city to 
work with their industries beyond the point of a violation letter. Her 
professional style and effort are an integral part of the pretreatment 
program.

The W.D. Sheets Award is presented 
to an individual who is active in the 
field of education and demonstrates 
outstanding accomplishment and 
service in the field of training and 
education of students for the positions 
in the areas of operation and design of 
wastewater facilities.

William (Bill) Beyer is the Treatment 
Supervisor for the West Section of 
the Metropolitan Sewer District of 
Greater Cincinnati, MSDGC. Bill 
is responsible for overseeing the 
operations and maintenance of all 
five of the districts West Section 
Treatment facilities. Bill has over 40 

William Beyer 
MSDGC

W.D. SHEETS AWARD

years of experience in the industry with MSDGC and the Clermont 
County Wastewater District. Bill has worked as everything from an 
entry level operator to his current position as Treatment Supervisor. 
Bill holds a class IV wastewater certification from the OEPA. Bill 
has been instrumental in supporting numerous SWOWEA section 
meetings and plant tours held at West Section treatment facilities. Bill 
is responsible for training of all staff at the five plants he oversees. 
Bill has been an instructor at the SW section Plant Operations 
Education days for over ten years and has trained or prepared 
over 500 students for taking their state certification exams. Bill is 
always will to go out of his way to share his extensive knowledge 
with new operators.



www.ohiowea.org 15

2019 Technical Conference Wrap Up

The L.T. “Tom” Hagerty Award 
is presented to a public agency 
employee who unselfishly provides 
guidance and assistance to 
wastewater plant operators and 
superintendents as a part of his/her 
duties within an agency. 

Joe has been with Northeast 
Ohio Four County Regional 
Planning and Development 
Organization (NEFCO) for 43 
years, now as Executive Director.  
Through Joe’s leadership, for 
the past 20+ years NEFCO has 
hosted monthly meetings to 
provide a forum for leadership 
(including licensed operators, 
sanitarians, and engineers). 
181 presentations have been 
planned by NEFCO Staff and 
approved by Ohio EPA for 
contact hours.

Joseph Hadley, Jr. 
Northeast Ohio Four  

County Regional Planning  
and Development  

Organization (NEFCO)

L.T. “TOM” HAGGERTY AWARD

His commitment to Ohio’s water environment is obvious. Under Joe, 
NEFCO, OEPA and municipalities have collaborated in regional 
watershed restoration, including removal of four of six dams on the 
Cuyahoga River, to restore the river to its natural condition.  

Joe planned dozens of formal educational presentations across the 
region promoting the importance of providing an improved strong 
updated 208 Plan to support watershed goals made by active 
participating community leaders.  These updated plans now serve 
as a road map to ensure protection of Lake Erie, Ohio River, and 
Mahoning Rivers watersheds.

The City of Fremont Water 
R e c l a m a t i o n  C e n t e r ’ s 
$65million expansion project 
was completed in 2016. The 
new facility has an average 
daily design flow of 7.6MGD 
with a peak flow of 24MGD. 
The improvements include new 
influent headworks facilities, 

City of Fremont 
Water  

Reclamation  
Center 

ENGINEERING 
EXCELLENCE AWARD

The focus of this award is on a 
project and not a person. The 
selected project must have been 
in operation for a period of one (1) 
year and not more than five (5) 
years. 

grit management facility, an Anaerobic, Anoxic, Oxic (A2O) biological 
nutrient removal activated sludge system, secondary clarifiers, cloth 
disc filter system, UV disinfection, a final effluent pump station, 
an Autothermal Thermophilic Aerobic Digestion (ATAD) biosolids 
system, RAS/thickening facility, diesel powered backup generator, 
a new administration building that includes an updated lab and 
maintenance garage. The city used an alternative project delivery 
method, known as construction manager at-risk (CMAR). With this 
method, the CMAR firm serves as a consultant during the design 
phase, then acts as the general contractor during the construction 
phase. By using CMAR, the city saved $5.5million during the design 
phase and more than $500,000 in the construction phase. Compared 
to the effluent of the previous facility, ammonia has been reduced 
by 60%, nitrate/nitrite by 74% and total phosphorus by 38%. The 
average daily influent flows have increased 52% (4.78-7.3 MGD) 
over the last 3 years. The combined sewer overflow volumes have 
decreased by 90 percent, a result of expanding plant capacity. The 
project was designed by MWH, now Stantec.

The Professional Wastewater 
Operations, P.W.O. Award, honors 
individuals doing  
front-line work who have 
contributed practical application, 
professionalism and dedication 
to their particular wastewater 
treatment system.

Albert (Barry) Stroop is a Plant 
& Pump Operator for the City 
of Fairborn Water Reclamation 
Center. As part of the WRC 
team, Barry is responsible for 
daily operations of the WRC 
and sewage system lift stations. 
Barry has over 35 years of 
wastewater experience with the 

Albert B. Stroop 
City of Fairborn

PROFESSIONAL WASTEWATER 
OPERATIONS AWARD

Greene County Sanitary Engineering Department and the Fairborn 
WRC. Barry holds a class III wastewater certification from the OEPA. 
Barry’s positive, can do attitude keeps morale high. Additionally he 
continues to draw upon his 30+ years of wastewater experience to 
help assist with problem solving when out of the ordinary issues come 
up. He takes great pride in the performance and appearance of the 
Fairborn WRC and makes an extra effort to ensure high standards 
are the norm.

The Public Service Award is presented 
to an elected Ohio official or officials 
demonstrating a significant commitment 
to the protection and improvement of 
the water environment. Awardees need 
not be a member of the Ohio Water 
Environment Association.

Mayor Gillespie has held the office of 
Mayor for the City of Delphos since 
December 2017. Mayor Gillespie is 
a Relationship Manager for the U.S. 
Bank. He is also a USMC Veteran 
and served as an EMT for Delphos 
for almost 12 years. Mayor Gillespie 
has demonstrated his commitment 
to the protection and improvement 

Joshua P. Gillespie
Mayor of City of Delphos

PUBLIC SERVICE AWARD

of the water environment through his tenure in city government. In 
the first decade of operation of the new WWTP, there were many 
equipment failures, design issues and technology advances that led 
to the community choosing to upgrade the WWTP. Mayor Gillespie 
has been very supportive of these upgrades and worked to ensure 
that the community understood the reasons behind these upgrades. 
Mayor Gillespie has implemented other educational pieces in the 
community that work to support water quality and environmental 
education. He has scheduled and held community tours of the water 
and wastewater plants. He has the city council meetings televised on 
Facebook Live to help ensure all citizens have access to information. 
He has brought city council together and encouraged everyone to 
work together towards the common goal of protecting the water 
quality for the citizens of Delphos.



16  Buckeye Bulletin  - Issue 3 | 2019

2019 Technical Conference Wrap Up

Mike Heniken was the Laboratory 
Superv isor  at  the Ci ty  of 
Columbus Surveillance Lab and 
he retired in 2018 with 40 years 
of service. Mike holds an OWEA 
Laboratory Analyst IV certificate 
and an OEPA Wastewater 
Operator III certificate. He is a 
member of the Crystal Crucible 
and the 5S. He has been a 
professor at Columbus State 
and worked with Ohio State 
University at Stone Lab for over 
30 years.  Mike was one of the 
first state Lab chairs for OWEA.  
HHe has been a judge for the 
Operations Challenge Lab event 
for many years and has attended 
all of the SEOWEA Lab meetings 

Michael R. Heniken 
City of Columbus

This award recognizes a laboratory analyst who has demonstrated excellence and professionalism in his/her daily laboratory work.

Karen Tenore was the Laboratory 
Manager at the City of Dayton 
WRF. Karen retired in 2019 with 
29 years of service with the City 
of Dayton WRF. Karen holds 
an OWEA Laboratory Analyst 
IV cert i f icate and an OEPA 
Wastewater Operator III certificate. 
Karen has been the SWOWEA 
Laboratory Analyst Committee 
chair or co-chair for over 17 
years, attending all SWOWEA 
LAC meetings, most SWOWEA 
meetings, and numerous State 
OWEA conferences.  Karen 
was active with the SWOWEA 
Education Committee, organizing 
the SW District Science Fair 
judges and helping judge the 
District 10 and District 1 Science 

Karen L. Tenore 
Retired from  

City of Dayton

LABORATORY ANALYST AWARD

Fairs. She also helped judge the Laboratory part of the Ops 
Challenge. Karen was instrumental in instructing operators and 
interns on laboratory processes to assist in furthering their abilities 
to attain certificates and enhance their resumes. Karen was always 
part of plant tours for grade school, high school, and college students.

along with countless SEOWEA section meetings. Mike has presented 
at State and local OWEA workshops as well as always being a part 
of the Lab tours for section meetings and college students. Mike was 
the head of safety for the lab for over 40 years and helped build the 
Surveillance Lab when it was moved to its current location.

The Lifetime Engineering Achievement Award was established to honor a member who, as an Ohio design engineer, has consistently delivered good 
basic engineering design of wastewater facilities over a period of 20 or more years. The awardee must be an Active, Lifetime, or Retired member of 

OWEA, recognized by his/her peers as having demonstrated a high level of competence in the design profession.

Vui Chung has 32 years of 
experience with B&N and has a 
Bachelor of Science Degree in 
Civil Engineering from The Ohio 
State University and is a licensed 
professional engineer in the State 
of Ohio. Ms. Chung has managed 
numerous capital improvement 
projects for water and wastewater 
treatment plants. Project sizes 
range from 1.5 million gallons per 
day (MGD) to 125 MGD.  She has 
been project manager for various 
capital improvement projects 
including the Southerly WWTP 
Chemically Enhanced Primary 
Treatment (CEPT) Disinfection 
and the Jackson Pike WWTP 
New Headworks projects for 
[...]
based in Littleton, Colorado. Indigo 
specializes in water and wastewater 

treatment projects and has been involved 
in numerous projects from planning 
through permitting and construction. 

She is also the author of the new 
WEF Operator Manual.

Si
dn

ey Innerebner

Er
ic 

Wahlberg

Register online at ohiowea.org



24  Buckeye Bulletin  - Issue 3 | 2019

Watershed



www.ohiowea.org 25

Watershed



26  Buckeye Bulletin  - Issue 3 | 2019

Watershed



www.ohiowea.org 27

Watershed



28  Buckeye Bulletin  - Issue 3 | 2019

Plant Profile

Beavercreek Water Resource Recovery Facility – 
Greene County, Ohio

by James H Boyd II, Operations Supervisor

T  he Greene County  Board  of  County  
Commissioners, committed to protecting the 
environment and public health, completed 

construction of the original Beavercreek Wastewater 
Treatment Plant in 1965, as a way to provide enhanced 
treatment of the area’s wastewater, while also fostering 
economic growth within the region. The original 
activated sludge treatment plant was constructed for an 
average daily flow capacity of 4.6 MGD and a peak daily 
hydraulic capacity of 12.7 MGD.  The plant consisted of 
screw type influent pumps, coarse screen, grit removal, 
primary settling, grease removal, aeration basins, 
secondary clarification, chlorine disinfection, and aerobic 
sludge digestion.  The site also had an administration/ 
maintenance building and a laboratory. 

In 1994, a major expansion of the treatment plant was 
undertaken to address concerns over plant limitations and 
the growth rate of the area. The plan for expansion was 
to utilize existing facilities while constructing a second 
treatment system on land to the north of the existing facility.  
This expansion would allow the expanded combined 
treatment plants to handle an average daily flow capacity 
of 10.2 MGD and a peak daily hydraulic capacity of 20.4 

MGD when completed in 1996. The expansion included a 
new influent pump station to replace the existing screw 
pumps, 12 MG of equalization storage capacity, 2 basins at 
6 MG each, 2 aeration basins, 2 additional final clarifiers 
and support buildings to accommodate blowers, pumping 
systems and standby power capabilities. This project 
also included a new administration building for plant 
operations, constructed a modern regional laboratory 
facility, and repurposed the existing administration 
building into a facility for the central maintenance group. 
In 2005, work was started to again increase the treatment 
of the area’s wastewater due to concerns over the amount 
of nutrients being discharged into the Little Miami River 
via Beaver Creek. This treatment expansion allowed for 

TOP: Equalization Basins  
BOTTOM: North Plant Expansion (1996)

Original Plant Overview



www.ohiowea.org 29

Plant Profile

1996 expansion and allows for screening of the influent 
upstream of the influent pumps. The current bar rack 
has some limitations as it does not operate during high 
flow events during which time the influent wet well 
becomes surcharged and reaches a level where the drive 
motor becomes compromised. The removed screenings 
are not washed after removal limiting the carbon source 
from entering the treatment plant. After the flow travels 
through the bar rack, it enters the Influent Pump Building. 
The Influent Pump Building has 4 -12MGD pumps and 2 
-8MGD pumps which were installed as part of the 1996 
expansion. Influent pumping is divided between the 4 
-12MGD pumps, with 2 pumps dedicated to plant flow and 
2 dedicated to filling the facility’s 2 -12MG Equalization 
Tanks.

When flow leaves the Influent Pump Building, it is piped 
back over to the original pretreatment building where it 
is processed for grit removal using 2 grit separation units. 
The flow then proceeds to the Primary Clarifiers which is 
also the location where oil and grease removal takes place 
with grease pumps that send the flow through a static 
screen in the original pretreatment building. During high 
flow events, the Primary Clarifiers become surcharged 
and surpass their weirs allowing for oil and grease to 
enter the rest of the treatment process. This surcharging 
restricts the amount of flow through the plant to prevent 
an overflow of the Primary Clarifiers. Surcharging is 
also an issue due to a restriction at the primary effluent 
diversion box that splits plant flow between the old 
and new sections of the facility. The distribution box 
restriction limits the amount of flow which can enter the 

the addition of biological nutrient removal, ultraviolet 
disinfection of plant effluent, and dewatering of biosolids 
on site. The completion of the 2006 expansion included the 
addition of anaerobic zones in each aeration basin which 
resulted in biological nutrient removal; however, the loss 
of part of the aeration zones resulted in a reduction of the 
peak flow capacity to the current average flow capacity of 
8.5 MGD.

The current layout of the Beavercreek WRRF incorporates 
many of the standard treatment systems used in treatment 
plants to provide exceptional wastewater treatment, meet 
NPDES permit requirements, and support customer needs. 
These systems include screening, primary clarification, an 
activated sludge process with biological nutrient removal, 
secondary clarification, and disinfection. Many parts of 
the facility have exceeded expected lifespans and created 
some unique operational challenges for plant staff.  

The following section describes the current treatment 
processes and the challenges which were verified during 
the completion of the collection system master plan and 
wet weather stress test.

Head Works and Primary Treatment
The treatment plant uses segmented processes in 

preliminary treatment combining parts of the original 
plant and the 1996 expansion. The incoming plant 
flow reaches a central point where it passes through a 
mechanical bar rack before reaching the influent pumping 
wet well. This portion of the plant was installed during the 

Preliminary screening/ INF Pump station North Plant Anaerobic Zone/ Aeration



30  Buckeye Bulletin  - Issue 3 | 2019

plant to an average 18MGD flow rate, which is below the 
pumping capacity of the facility.

Secondary Treatment
Secondary treatment is accomplished using an activated 

sludge process in both sections of the plant. The South 
(Original) Plant has five basins for aeration, each holding 
250,000 gallons. The North Plant (expansion) has two 
basins for aeration, each holding 845,000 gallons. The 
total amount of aeration space was reduced during the 
2006 plant project which added biological phosphorus 
removal capabilities. 

The biological nutrient removal is achieved through the 
use of anaerobic zones in what was originally the first 
pass of the aeration tanks. These zones are subdivided 
into three zones each with a floating mixer. The south 

plant shares a common anaerobic zone while each north 
plant aeration tank has its own anaerobic zone. During 
the 1996 project, the facility was constructed to eventually 
increase the North Plant capacity by doubling the amount 
of tankage in this area. Engineers provided the means 
to accomplish this as part of the original design. The 
construction included the ability to use installed piping 
in order to provide flow to a combined biological nutrient 
treatment zone and two additional aeration basins and 
final clarifiers. 

The aerobic zones contain disk diffusers which receive 
air from centrifugal blowers located in a dedicated 
building for each plant. These blowers are not controlled 
via SCADA and are only adjustable through manual valves.

Final clarification for both plants is accomplished with 
two clarifiers with Schreiber top drive collectors. While 
effective, all four clarifiers are subject to issues requiring 
attention during the winter season. When there is 
accumulating ice and snow, the clarifiers have the potential 
to stall out which needs to be addressed by plant staff. This 
issue is more often a problem on the primary clarifiers, 
and the south clarifiers as the newer install in the north 
plant contain a built- in heat trace system to prevent the 
snow and ice buildup; however, occasionally the system 
will trip out causing accumulation. Scum removed from 
the secondary clarifiers is sent through the same process 
that the primary clarifier scum goes through, allowing 
removal of any oil and grease from the secondary effluent.

Return Activated Sludge is removed via a multi valve 

Plant Profile

South Aeration Anaerobic Zone North Secondary Clarifiers



www.ohiowea.org 31

common header configuration which supplies centrifugal 
pumps in each return pump building. One pump is 
dedicated to pull from each clarifier in order to maintain 
even sludge blanket levels. The Waste Activated Sludge 
pumps are also fed from the same common header 
and sent to one of three anaerobic digesters for further 
processing. 

Secondary Effluent Flow
Flow leaving the secondary clarifiers is handled 

differently between the North and South Plants. The 
South Plant is able to use the original flow path in order to 
reach the disinfection channels and the plant outfall. The 
North Plant Secondary Effluent must be pumped from the 
South Secondary Pump Building and into the disinfection 

channels. The North Plant Effluent Pumping consists of 
three pumps which are controlled via the SCADA System 
and are in use based on the level of the Secondary Effluent 
Wet Well. 

Effluent Disinfection
During the disinfection season all plant effluent is 

conveyed through the facility’s Ultraviolet Disinfection 
System. The system consists of two channels each 
containing two banks of ultraviolet modules. Each bank 
consists of twenty-two modules each containing eight 
bulbs. The system is designed to treat 21.8 MGD. After 
leaving disinfection, the flow exits the plant and enters 
Beaver Creek, a tributary of the Little Miami River. 

Biosolids Processing and Handling
Like many wastewater utilities, Biosolids treatment and 

disposal is one of the most concerning aspects of the 
treatment of wastewater. With the increased demands to 
reduce nutrient loadings to the receiving waters resulting 
in greater solids production and handling, the Biosolids 
produced has become a challenge. The liquid sludge from 
digesters is fed into two Westfalia Separator Dewatering 
Centrifuge Systems. Once the dewatered sludge exits 
the centrifuge, the processed Biosolids are pumped 
up and out into one of two truck bays for removal to a 
landfill. Currently, the county is exploring alternatives for 
Biosolids handling in order to reduce the costs associated 
with removal. 

Plant Profile

TOP: Aerobic Digesters  
BOTTOM: Westfalia Dewatering Centrifuges Final Plant Outfall



32  Buckeye Bulletin  - Issue 3 | 2019

Plant Profile

Beaver Creek Resource Reclamation Facility Chapter 1 
Operations and Maintenance Manual Introduction

Camp Dresser & McKee, INC. Page 1-6
In Association with Biddle Enviro-Technical Service, Inc.   

Figure 1-1 
Plant Flow Schematic 

Performance Overview
Plant performance overall is very good with minimal 

exceedances of the NPDES Permit over the last several 
years, most of which were related to excessive wet 
weather flows. With the plant operating at an annual 
average flow above current design the county is working 
on the commissioning of a wastewater facility master plan 
to address needs at all of the County’s water reclamation 
facilities. While the plant at times operates at higher flows, 
the treatment results show good treatment throughout 
the system.

Beavercreek WRRF Data 2018

Average Daily Flow (MGD)  8.764

Peak Daily Flow (MGD)  22.942

AVG EFF NH3   0.14

AVG TP    0.52

AVG NO2 & NO3   7.14

AVG TSS (% Removal)  3.7 (97 %)

AVG CBOD (% Removal)  2.7 (97 %)

While the Beavercreek WRRF staff maintains high 
operations and performance results the Greene County 
Sanitary Engineering Department Administration is 
working hard to address the current challenges faced at the 
facility and move the entire utility forward. The department 
is proceeding with enhancing the operational capabilities 
through an upcoming facilities master planning initiative, 
a utility wide asset management system implementation, 
and hydraulic capability upgrades throughout the service 
areas.

CONNECT
 WITH OWEA



www.ohiowea.org 33

2535 Center Street • Cleveland, Ohio 44113
Telephone: (216) 622-1890 • Fax (216) 622-1894

Cell  (216) 387-1029
www.northshorepump.com • Email: nspumpco@sbcglobal.net

Jeff Sackett

Complete Pump Repair & Machining Facilities
Engineered Package Systems Available

Providing FINANCIAL SOLUTIONS for Utilities for over 65 years. 

www.umbaugh.com 

(888) 516-9594 

Umbaugh serves the unique financial needs of municipal 
utilities, including:  sanitary, wastewater, gas, electric, storm 
water and telecom service—and now wind generation. 

Contact Doug Baldessari at  
baldessari@umbaugh.com  

or  

COLUMBUS OFFICE 
175 South Third Street, 

Suite 1250 
Columbus, OH 43215 

734-391-9710
www.uisscada.com

Ann Arbor & Dayton

Great Lakes No. 1 SCADA Center
Design •  Install •  Calibrate •  Program

2019 - OWEA Buckeye Bulletin
3.5” x 2”

Over 50 Years 
of Designing 
Solutions

At OHM Advisors, we believe that 
multidisciplinary teamwork has the 
power to yield ideas that aren’t just 
different — they’re better.

ARCHITECTS ENGINEERS PLANNERS

888.522.6711
OHM-Advisors.com

THE COMMUNITY 
ADVANCEMENT FIRM



34  Buckeye Bulletin  - Issue 3 | 2019

Leadership Training Helps Employees  
"Think Like a Client" 

by Tom Merritt, President, H.R. Gray, a Haskell Company
This article is the second in a series that examines company management 

and leadership, focusing on long-term as well as short-term success.

The People Place

Many organizations do a good job of teaching 
employees how to perform the “hard skills” 
of their job, where they often fall short is in 

teaching their employees “soft skills.” For organizations 
that participate in publicly funded projects, a fundamental 
soft skill is understanding what their client views as 
important. It is key that senior staff develops a sense of 
their client’s perspective. In other words, they get the hot 
buttons: why certain pieces of information don’t seem 
important, but others do. Qualifying and articulating these 
intuitions to your team become critical to improving the 
function of an organization overall.

Getting Started 
One basic fact that has implications for every member 

of a project team is that it is hard for a public project 
to get funded. The project must be approved at many 
levels, ranging from administrative layers to public or 
oversight bodies, such as trustees or city councils or 
county commissioners. Identifying the need or mandated 
requirement, determining costs, addressing the impacts 
of funding, securing funding, achieving legislative 
approval as well as delivering to meet the expectations of 

the organization, is time consuming yet critical. Agency 
staff and consultants engaged to provide planning, design 
and construction services need to be aware of this critical 
truth. 

Changes to schedule or budget are two of the most 
common—and most obvious—concerns for the public 
and for their elected officials. Quality is another major 
factor. No one likes to be surprised by negative or bad 
news and you certainly don’t want to learn of delays, cost 
increases and other “negative” issues by hearing about it 
in the media or by your supervisor or elected officials. 
Should cost or schedule variances occur, or before 
issues with quality undermine a project’s performance, 
it is vital that “your client” be informed so they can 
manage communications with their staff, legislative 
bodies and constituents. At H.R. Gray – a construction 
management company and consulting firm − our in-
house training focuses on communication to make sure 
[...]
- Water Quality Modeling

- Stormwater Management

- Technology:

- Asset Management 

- GIS & Data Analytics

- Application Development

614.339.3380



www.ohiowea.org 47

Technical Article

MILLIONS OF FEET INSPECTED
• Save time, water, AND money
• Screen 2+ miles per day
• EPA validated
• Highly portable and easy to operate

877-747-3245
sales@infosense.com • www.infosense.com

TECHNOLOGY 
BASED ON SOUND 

SCIENCE

Active 
Acoustics 
screen for 
blockage 
with no 
flow contact

Inspect More, Clean Better



48  Buckeye Bulletin  - Issue 3 | 2019

Technical Article

No Space? No Problem!
Membrane Bioreactor and Silo Digester Expand Capacity

 
by Jamie Mills and Scott Stearns

History of the Star City Wastewater Treatment Plant 

T he Star City Wastewater Treatment Plant 
(WWTP) located in Morgantown, West Virginia, 
is owned and operated by Morgantown Utility 

Board (MUB). MUB provides water, sewer, and stormwater 
infrastructure for approximately 100,000 residents. MUB 
also owns and operates a microfiltration membrane water 
treatment plant (WTP) as well as the smaller Cheat Lake 
WWTP.

The Star City WWTP receives flow from a combined 
sewer system and has an average design flow (ADF) of 12 

million gallons per day (mgd), though it can treat up to 16 

mgd during wet-weather periods. Star City WWTP was 

constructed in three major phases. Phase 1 occurred in 

1965 and consisted of preliminary and primary treatment, 

along with disinfection and anaerobic digestion. Phase 2, 

occurring in 1980, added preliminary treatment, primary 

treatment, rotating biological contactors (RBCs), and 

improved disinfection and effluent pumping. Phase 3 

occurred in 1990 and incorporated the addition of activated 

sludge with final clarifiers, waste activated sludge (WAS) 

thickening, and electrical improvements. 

Aerial of Existing Star City WWTP Prior to Construction              Map Data: Google

Star City WWTP Existing Liquid Train                Map Data: Google



www.ohiowea.org 49

Technical Article

The pre-construction Star City WWTP liquid train 
consists of fine screening and aerated grit removal, 
followed by pumping, metering, and flow splitting to three 
circular primary clarifiers. Following primary treatment, 
flow is split between an RBC train and an activated sludge 
train for biological treatment. Both the RBC and activated 
sludge trains have their own dedicated secondary 
clarifiers. Following final clarification, flow is disinfected 
by chlorine gas and dechlorinated with sodium bisulfite 
prior to final discharge to the Monongahela river.

Needs for Additional WWTP Improvements 
With the increase in population in the Morgantown 

area, the Star City WWTP was nearing hydraulic and 
organic treatment capacity. Even though through sound 
operational practices the WWTP has consistently satisfied 
permit limits since its startup, MUB desired to improve 
the facility’s ability to treat future projected flows and 
loadings. However, because the existing WWTP already 
spans the entire available property and is landlocked by 
the Caperton Trail and Monongahela River, improving 
capacity presented spatial challenges. Thus, to improve 
capacity while still maintaining the existing site footprint, 
more efficient processes were evaluated and ultimately 
selected and, where possible, oriented upward rather than 
outward. 

The key drivers of the project were: develop a plan for 
expanding the WWTP to accommodate loads and flows 
to 2035 and beyond; identify and plan for future nutrient 
limits; repair or replace aging structures and processes and 
equipment; reduce operations and maintenance efforts; 
provide additional administration and training spaces; and 
address odors to be a good neighbor. The proposed new 
liquid train consists of new screening and grit removal, 
pumping, metering, and flow splitting. Mechanical 
refinements include improvements to the existing 
primary clarifiers as well as removal and replacement of 
the existing RBC units with membrane bioreactors and 
replacement of chlorine disinfection with ultraviolet (UV) 
disinfection and effluent pumping. 

Raw wastewater from the Deckers Creek Pump Station, 
West Run Pump Station as well as raw wastewater from 
a 48-inch gravity sewer flow into the raw water splitter 

structure.  Flow is then routed to a wet-weather diversion 
structure where influent wastewater can either be directed 
to the headworks building or to wet-weather screening 
and metering before discharge to the Monongahela River 
at combined sewer overflow (CSO) outfall No.39.

Preliminary Treatment Improvements 
The existing headworks building contains one 

mechanical step-type screen with a manual bypass screen 
and aerated grit removal and grit classification. Though 
nuisance odors generated at the headworks building are 
treated with a biofilter, there is still hydrogen sulfide 
corrosion. As part of the improvement project, the design 
team decided that the existing headworks building had 

New Screening Equipment 
Courtesy of: Strand Associates, Inc.®

New Grit Removal Equipment 
Courtesy of: Strand Associates, Inc.®



50  Buckeye Bulletin  - Issue 3 | 2019

exceeded its useful life and a new headworks building was 
constructed to replace antiquated processes and improve 
process reliability.

Upon entering the new headworks building, influent 
wastewater is split between two step-type screens via 
a manual bypass screen; this bypass can also be used to 
either increase screening capacity during wet-weather 
events or if one of the mechanical screens requires 
maintenance. Both mechanical fine screens have a 0.25-

inch screen width and dedicated screenings washer and 
compacter units that wash, dewater, and compress the 
captured screenings. Screenings are then directed to a 
common dumpster for landfill disposal. Flow leaving the 
screening process is merged in a common channel that 
leads to a vortex grit chamber. Captured grit is pumped 
to a grit washer for washing and dewatering before 
being routed to a dumpster for disposal. The cleaning 
and dewatering action of the grit washer ensures that 
the captured grit is dried, and that organics and excess 
water are returned to the forward flow process for use 
in primary and secondary treatment. 

Primary Treatment Improvements
From the headworks building, wastewater flows to the 

influent pump wetwell located in the control building. 
Four influent pumps route wastewater to the primary 
influent splitter structure, which splits flows between three 
existing 70-foot diameter circular primary clarifiers. The 
clarifiers are relatively shallow and have approximately a 
9-foot side water depth (SWD) and the effluent launders, 
weirs, and troughs are covered to capture nuisance odors. 
The clarifiers are structurally sound; thus, efforts were 
directed toward replacing clarifier mechanical elements.  
Mechanisms, drives, access bridges, center columns, as 

Plan View of Membrane Complex    
Courtesy of: Strand Associates, Inc.®

Construction of MBR Complex shows MBR Aeration Tanks, MBR Tanks, Membrane Building, UV 
Disinfection and Effluent Pumping           

With Permission of: Ulliman Schutte

Technical Article



www.ohiowea.org 51

well as scum troughs and beaches were removed and 
replaced for all three clarifiers. Furthermore, new gates 
and valves were installed for the four influent pumps and 
the three existing piston pumps used to convey primary 
sludge to the digestion process were replaced with three 
new air operated diaphragm pumps. 

Secondary Treatment Improvements 
To increase hydraulic and treatment capacity while still 

maintaining the existing site footprint, three biological 
process alternatives were reviewed to replace the existing 
RBCs. Considered alternatives included moving bed 
bioreactors (MBBR), biologically aerated filters (BAF), 
and membrane bioreactors (MBR). Because of treatment 
efficiency, compactness, and operator familiarity, MBRs 
were chosen to replace the RBCs and work in tandem 
with the existing activated sludge process for biological 
treatment. 

The existing primary effluent (PRE) splitter structure 
required modification before the RBCs could be properly 
demolished and removed. The purpose of the existing 
splitter structure was to split primary clarifier effluent 
between the RBC treatment train and the activated sludge 
process as well as manipulate flow distribution between 
the two processes for operations and maintenance 
purposes. Improvements to the PRE-splitter structure 
include a new downward opening weir, sluice gates, odor 
control, and a phosphorus removal chemical and sodium 
hydroxide feed point. 

The membrane complex includes PRE-screening and 
pumping, MBR aeration tanks, MBR tanks, and associated 
pumps and blowers. From the PRE-splitter structure, flow 
enters the PRE-screening building and pumping station 
through a 42-inch pipe. Flow is routed through three 2-mm 
rotary drum screens that provide positive protection 
for the membranes. Captured screenings are cleaned 
and dewatered through two screenings wash presses. 
After screening, flow is then directed to four primary 
effluent pumps that lift it to the MBR aeration tanks. The 
serpentine-style aeration tanks are approximately 30 feet 
deep and aeration efforts are powered by high-efficiency 
blowers. The aeration tanks are also compartmentalized 
to incorporate a nitrate return to provide an oxygen credit 

and reduce oxygen demands within the tanks,  reducing 
energy costs. Mixed liquor from the MBR aeration tanks 
then flows to the MBR tanks for further treatment. The 
MBR tanks are arranged strategic to accommodate future 
growth, providing five membrane tanks for treatment and 
three redundant tanks for future expansion from 20.8 mgd 
to 27.8 mgd. From the MBR tanks, flow is routed to UV 
disinfection and then a Parshall flume and sampler for 
wastewater flow metering and sampling prior to four high 
river level effluent pumps that discharge the final effluent 
to the Monongahela River. 

Pilot Testing Results
The MBR system was piloted to validate performance 

and enable MUB operators to become familiar and 
develop confidence with the new system. Mixed liquor 
suspended solids (MLSS) averaged 11,500 mg/L and the 
system demonstrated exceptional performance and 
effluent quality. 

Average Effluent Quality

Biochemical Oxygen Demand 0.4 mg/L

Total Suspended Solids 0.3 mg/L

Total Nitrogen 15 mg/L

Total Phosphorus 0.7 mg/L

Total Kjeldahl Nitrogen 0.75 mg/L

Fecal Coliform Below Limit 

MBR Aeration Tanks         
Courtesy of: Strand Associates, Inc.®

Technical Article



52  Buckeye Bulletin  - Issue 3 | 2019

Solids Handling Improvements 
The existing Star City WWTP solids train consists 

of primary sludge and thickened WAS loading to two 
anaerobic digesters. As part of the improvements project, 
one of the RBC final clarifiers will be repurposed as WAS 
storage tanks for use prior to WAS thickening. Once 
WAS is thickened by a gravity belt thickener, it is mixed 
with primary sludge in the blended sludge tank prior to 
be being pumped to anaerobic digestion. In efforts to 
increase the facility’s digestion capacity while preserving 
valuable site space, a silo-shaped and egg-shaped digester 
were evaluated to serve as a third digester for the facility. 
To maintain a minimal footprint, a 58-foot diameter, 100-
foot tall concrete silo digester was designed to work in 
tandem with the two existing anaerobic digesters. This 
improvement will increase the digestion capacity by 
1.3 million gallons (MG) in addition to the existing 1.4 
MG. Further improvements to the solids handling train 

include pipe, valve, and pumping replacement in addition 
to replacing digester mixing systems, gas handling 
equipment, waste gas burner, and replacing the digester 
covers with membrane-type gas holder covers. Following 
digestion, sludge is dewatered by a belt filter press, which 
discharges solids directly into hauling trucks for sludge 
removal from the facility. 

Odor Control Improvements 
Existing odor control consisted of biological and 

chemical odor control for the headworks building and 
solids handling elements. To be an even better neighbor to 
the city, two additional biological odor control units were 
added, and the two existing units were refurbished. The 
four units provide odor treatment for influent wastewater, 
primary treatment, primary effluent screening, and the 
solids handling train.

New Silo Digester Addition       Map Source: Google 

New Biological Odor Control Unit                       
Courtesy of: Strand Associates, Inc.®

New Control Building                                
Courtesy of: Strand Associates, Inc.®

Technical Article



www.ohiowea.org 53

Control Building
Following a space needs study, the design team concluded 

that the existing control building presented several 
deficiencies for operations and administration space. 
Improvements to the existing control building include 
construction of a new laboratory, new digester heating 
equipment, new training room, new administrative offices, 
a new conference room, and an IT/mechanical room and 
electrical room, as well as new rest rooms. 

Project Costs and Funding 
The total construction costs were $84 million and the 

project is anticipated to be completed by February 2021. 
The project was funded by a State Revolving Fund (SRF) 
Loan and a SRF Green Reserve Grant, as well as bonds. 
MUB was awarded a $500,000 SRF Green Reserve Grant 
due to incorporating energy efficient upgrades to the 
MBR aeration tanks, conventional activated sludge, and 
facility lighting. 

Upgrades to the MBR aeration tanks include the use of 
more energy efficient rotary lobe compressors instead 
of conventional positive displacement blowers to aerate 
the MBR aeration tanks. Additionally, less air will be 
required to meet effluent limits because the anoxic zones 
provide oxygen credits as these zones are mixed, but not 
aerated, which reduces blower use and consequently 

reduces power used to meet wastewater treatment goals. 
Furthermore, the speed of the blowers will be controlled 
using variable frequency drives (VFDs), which can adjust 
their output to maintain a target dissolved oxygen (DO) 
level in the MBR aeration tanks. 

New high-efficiency blowers will replace the existing 
positive displacement blowers to aerate the conventional 
activated sludge aeration tanks. The new blowers will be 
also be equipped with VFDs and a DO control system to 
adjust blower output. Additionally, high-efficiency LED 
lighting will be installed in place of fluorescent lighting for 
interior and exterior applications throughout the facility. 

Construction Status
Ulliman Schutte is the General Contractor for the 

Star City WWTP Improvements Project. They are 
approximately 24 months into its 4-year construction 
schedule. While still maintaining the same footprint, 
the hydraulic capacity of the WWTP will be improved 
from 12 mgd to 20.8 mgd with future expandability to 
27.8 mgd. The improvements projects will provide MUB 
with sufficient treatment capacity to beyond 2035, as well 
as provide the ability to continue meeting permit limits, 
protect the environment, and better serve the City for 
current and future generations. 

New Silo Digester Addition       Map Source: Google 

WWTP Aerial of Construction Progress      With Permission of: Ulliman Schutte

Technical Article



54  Buckeye Bulletin  - Issue 3 | 2019

Fireside Chats

A Chat with Government Affairs Chair,  
Elizabeth (Beth) Toot-Levy

Interview by Megan Borror

The Fireside Chats is a series for the Buckeye Bulletin 
focusing on leaders in the industry. The Question and 
Answer Feature will dig into their leadership role and how 
it has had an impact on the industry. We will be focusing 
on leaders from OWEA to Plant Superintendents and 
every leader in between. Please nominate your boss, 
coworker, or someone you admire for a future article by 
emailing Megan Borror at: megan@ohiowea.org. 

Fireside Chats - Looking for Recommendations!

Staff: How did you get your start in 
this industry?

Beth: Heidelberg University, I have a 
bachelor’s degree in water resources 
biology and environmental science. 
I got my master’s degree from 
Cleveland State University, College 
of Urban Affairs. (It's a master of 
the arts in environmental studies). 
When I was an undergrad, I 
focused on the science and very 
technical stuff and I avoided all of 
the classes that were related to the 
law, policy, and financial aspects of 
environmental science. Then after 
working at the Northeast Ohio 
Regional Sewer District for a few 
years, I realized that avoiding all of 
those topics in my undergrad probably wasn’t the best 
approach, so I went back to school. In doing my masters 
research, I actually ended up doing a lot of work with risk 
communication. 

Staff: So did you start out at NEORSD? 

Beth: Yes, I went there straight 
from college. I was one of the very 
fortunate people that graduated 
from college and had a job. 

Staff: What did you do at NEORSD? 

Beth: When I started at NEORSD, 
I was an investigator in the 
pretreatment program. I started 
working on mercury issues as part 
of the pretreatment program and 
was involved in environmental 
monitoring. NEORSD has a 
department called Water Quality 
and Industrial Surveillance, so it all 
fits together. I spent a long time in 
that department working on either 
pretreatment, mercury, and other 

water quality issues. That work got me more involved in 
general regulatory issues and eventually I was promoted 
to Environmental Specialist where it was my job to focus 
on the regulatory aspect of water quality issues. I worked 
on mercury, pharmaceuticals, nutrients, bacteria, credible 
data and a wide range of other issues. Later, NEORSD 



www.ohiowea.org 55

Fireside Chats

created a Regulatory Compliance department, and I 
moved to that department where I continued to work on 
those oddball—if you will—water quality issues. 

Staff: When you left NEORSD, did you go straight to 
Geosyntec? 

Beth: I did go straight to Geosyntec. I was with NEORSD 
for 14 years and I joined Geosyntec in 2015. At Geosyntec 
I do a lot of the same type of water quality work that I did 
at NEORSD, but for a wider range of clients. I do more 
pretreatment work than I anticipated doing as a consultant, 
but I've found that I really enjoy pretreatment. My focus 
is still on Clean Water Act compliance and I work with a 
diversity of clients, not just in Ohio but throughout the 
country. I’m supporting municipalities, agriculture groups, 
industries, and even watershed groups with water quality 
and regulatory issues. It’s 
a ton of variety of projects 
and people.

Staff: How did you get 
involved with OWEA? 

Beth: I honestly can’t remember. I've been involved with 
the Government Affairs Committee for a really long time. 
Initially, I probably got involved first in the Northeast 
Section going to section meetings to get contact hours. 
I always went to the Government Affairs Workshop 
because it was directly relevant to the work that I was 
doing at NEORSD, especially when the nutrient issues 
started heating up. 

 

Staff: Why are you passionate about Government Affairs?

Beth: I’m a scientist at heart, but over time the regulatory 
side of things has also become more interesting. Through 
the years, I have learned that you can know and understand 
the science, but if the science is not well communicated, 
then it really doesn’t matter. If we don’t communicate 
the science in a way that is understandable, we end up 
with regulations that don’t work very well. When I left 
NEORSD, it's not like I didn't realize it before, but it 

seemed more obvious that there were a lot of utilities 
that didn't have the resources that NEORSD had or the 